

Z900 Kawasaki Tail Tidy

Installation Instructions

Installation Instructions



Kit Contents PRN013818

- A 1 x Upper Bracket
- B 1 x I ower Bracket.
- © 1 x Base Plate
- ① 1 x Number Plate Bracket
- 1 x Retro Light
 - F 1 x Loom Connector 5
- © 2 x M6 Flange Nut
- (H) 2 x M4 Flange Nut
- 1 2 x M4 x 6 Black Button Head Bolts
- J 2 x M4 Black Washers
- © 3 x M5 x 12 Countersunk Screws
- L 4 x M6 Black Washers
- M 6 x M6 x 16 Black Button Head Bolts

























































































